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1.   Indications
1.1 Background

Definition 
Primary Post Partum Haemorrhage (PPH) is the loss of 500 ml or more of blood from the genital tract within 24 hours of the birth of a baby. 
PPH can be: 
Minor (500–1000 ml) or 
Major (>1000 ml)
Major can be subdivided into moderate (1000-2000ml) or severe (>2000ml)

Remember – women with a lower body mass become more ill at lower volumes of loss

Secondary PPH is defined as abnormal or excessive bleeding from the birth canal between 24 hours and 12 weeks postnatally. 
Minor primary PPH involving estimated blood loss of 500 – 1000ml (and in the absence of clinical signs of shock) should prompt basic measures and administration of 1g Tranexamic acid (close monitoring, intravenous access, full blood count, group and save to facilitate resuscitation should it be necessary. 
If a woman with primary PPH is continuing to bleed after an estimated blood loss of 1000ml or has clinical signs of shock or tachycardia associated with a smaller estimated loss, this should prompt full protocol of measures to achieve resuscitation and haemostasis. 
Background 
Massive postpartum haemorrhage (PPH) is a major cause of maternal morbidity and mortality – 4-5 deaths per year MBBRACE (2018)
Risk Factors 
· Previous PPH: 8 – 10% risk of recurrence 
· Uterine over distension – multiple pregnancy, large baby, polyhydramnios 
· Antepartum haemorrhage – placenta praevia, placental abruption
· Prolonged labour 
· Retained products 
· Grand multiparity (NICE defines >/=4)
· Chorioamnionitis 
· Uterine anomalies, fibroids 
· Ruptured / inverted uterus 
· Operative delivery 
· General anaesthesia 
Causes 
· Atonic uterus 
· Trauma to the genital tract – episiotomy, tears, cervical tears, vulval or vaginal haematoma 
· Retained placental tissue 
· Coagulation deficiencies - DIC 
· Uterine rupture or scar dehiscence 
· Uterine inversion
Prevention 
Antenatally risk factors should be detected and an individualised management plan agreed with the woman.

Anaemia increases the risk of uterine atony and should be treated once <105g/dl.  Consider iron or blood transfusions in severely resistant cases.
In women declining blood products the appropriate Trust documentation SHOULD be completed antenally
NICE 2014 states routine active management (i.e. Syntometrine or Oxytocin) is superior to expectant (‘physiological’) management and is associated with reducing the following risks: 
· PPH of >500mls 
· Prolonged third stage of labour.  Though ergometrine may increase the risk of unpleasant side-effects like nausea, vomiting and hypertension. (McDonald et al. 2003). 
· Meta analysis shows reduced need for blood transfusion and improved haemoglobin. 
· Compared with oxytocin, ergometrine and oxytocin (Syntometrine = ergometrine 0.5mg and oxytocin 5 units) as part of the routine active management of the third stage of labour appears to be associated with a statistically significant reduction in the risk of postpartum haemorrhage. There is no difference seen between 5 or 10 units oxytocin in the effect on the haemorrhage (McDonald et al. 2003), but the RCOG recommend 10IU (2016).
Manual removal of placenta at caesarean section increases maternal blood loss and postpartum endometritis. 
1.2 Aim/purpose

The guideline is for use by the multidisciplinary obstetric, midwifery and anaesthetic teams for the management of severe PPH. The aim of management of severe PPH is to stop the bleeding and restore and maintain the circulating blood volume as rapidly as possible. 
1.3 Patient/client group

All women experiencing a major postpartum haemorrhage. 
For women who decline blood/blood product please refer to guideline for women who decline blood/blood products as appropriate. 
1.4 Exceptions/ contraindications 
Care should be taken in women with pregnancy induced hypertension/pre-eclampsia/eclampsia, cardiac problems or IV drug use – danger of exacerbating hypertension with ergometrine or prostaglandins, and danger of fluid overload in an already compromised patient. 
1.5 Options

This guideline should be read in conjunction with the Trust policy for use of platelets, the policy for the use of fresh frozen plasma, the guideline for administration of blood and blood components, the guideline on refusal of blood products and for the care of women who decline blood products. 
The use of interventional radiology is not an option at Salisbury NHS Foundation Trust as appropriate facilities and expertise do not exist at present.
2.  Clinical Management

2.1 Staff & equipment

	Staff will be appropriately trained as per the Training Needs Analysis document. 
Early referral to the obstetric, anaesthetic and haematology consultants and haematology laboratory by the O&G registrar is vital in the event of massive haemorrhage. The labour ward lead midwife must be involved at the outset. 
Complete documentation using PPH proforma – see appendix (and available in PPH grab boxes)

2.1 Procedure 
Call for HELP Obstetric Registrar, Senior Midwife, Obstetric SHO, other Midwives, HCSW.
Resuscitation 
A primary survey of a collapsed or severely bleeding woman should follow a structured approach of simple 'ABC', with resuscitation taking place as problems are identified; that is, a process of simultaneous evaluation and resuscitation. The urgency and measures undertaken to resuscitate and arrest haemorrhage need to be tailored to the degree of shock. 
Full protocol for MAJOR PPH (blood loss > 1000 ml AND continuing to bleed OR clinical shock as judged by senior clinician present): 

Immediate action:

A. Head down, tilted or left lateral position

B. Oxygen (15 l min-1 via non-rebreath mask)

C. 2x IV cannulae (16G or 14G, grey or orange)
i. Take blood for Group and Save, FBC, U&Es, Bone/Ca2+, Coag, Fibrinogen. Call porter urgently on bleep 1313 to take samples to lab.

ii. Start 2 litres Hartmann’s rapid intravenous infusion (stat).

iii. Same porter to return with 2 units O Negative blood from blood bank. These should be started as soon as they arrive.
D. Foley catheter with urometer bag to monitor fluid balance
· Keep the woman warm using appropriate available measures.  Use a fluid/blood  warmer if available .
E. Consider environment and team – transfer to theatre, emergency bell, inform co-ordinator if not already present
Assess:
· Placenta:

· Complete/incomplete?

· Deliver placenta if still in situ

· Uterine tone: The vast majority of PPH’s are caused by uterine atony
· Fundal massage – even if well contracted

· Consider bi-manual compression if unable to stimulate uterine contraction
· Drugs – see next section
· Perineal trauma:

· As a cause of bleeding?

· Suture immediately if obviously bleeding.

· Insert urinary catheter with urometer attached.

Drugs:
· Syntometrine (ergometrine 0.5mg and oxytocin 5 units) intramuscularly (IM) 

· 2nd dose syntometrine IM
· Care should be taken in women with pregnancy induced hypertension/pre-eclampsia/eclampsia or with cardiac problems – danger of exacerbating hypertension with ergometrine
· Tranexamic acid 1g IV – to be given when blood loss reaches 500ml 
· Oxytocin infusion: 40 units in 500ml 0.9% sodium chloride intravenously [IV], run at 125ml per hour
· Misoprostol 1000mcg PR
If above fails the obstetrician should consider:

· Carboprost (Hemabate) 250 mcg IM (Strongly consider transfer to theatre if requiring Haemabate)
Can be repeated at 15 minute intervals up to 8 times – a maximum total dose of 2 mg.

· Caution in women with PET/cardiac problems
· Caution in Asthma

· Avoid NSAIDs (e.g. PR voltarol) as can inhibit clotting
2.2 If bleeding persists >1500ml OR patient shocked as judged by senior clinician present (at least SpR grade):

· Call 2222 and ‘activate massive transfusion protocol for obstetrics’.  Give switchboard your name and extension number on Yellow phone

· Switchboard will automatically alert BMS/Blood bank, Consultant Obstetrician, Consultant Anaesthetist and Consultant Haematologist.

· Blood bank will then contact you for patient name, number, Dob. and location.  They will require relevant clinical information and will issue Shock Pack 1 (4 units suitable red cells)

· Move woman immediately to operating theatre
· Manage bleeding surgically :

· EUA

· Perineal repair

· Bakri balloon: is inserted into the uterine cavity using a 60ml bladder syringe, the balloon is inflated with 400-500ml of warm sodium chloride until the bleeding stops. The catheter is left in situ for up to 24 hours (Johanson et al. 2001).
Bakri balloon at Caesarean section
In PPH’s encountered during caesarean sections especially for placental previae/accreta, the Bakri balloon can be placed intra-abdominally to secure haemostasis.  

Transabdominal insertion:  

· The uterine size is estimated visually and the inflation port of the catheter is inserted via the caesarean incision throught the cervix which has been dilated prior with the Hegar’s dilator or digitally.  

·  Have an assistant pull the catheter from the vaginal end until the base of the balloon is resting just at the internal cervical os and, 

· Close the uterine incision ensuring not to puncture the balloon during the process. 

· Under direct vision of the uterus, inflate the balloon via the stopcock with the appropriate volume of sterile water without compromising the integrity of the uterine repair.  

· Close the abdomen and pack the vagina with iodine/antibiotics-soaked vaginal gauze for tamponade effect.  

· Connect the drainage port to a bag to monitor for increased bleeding , and urinometer for the urine output. 

· Continue the intraOp postpartum 40iu oxytocin in 500mls of N/saline to complete 4 hours. 

· Ensure adequate analgesia as the distended abdomen is very painful post op. 

· Intravenous prophylactic antibiotics may be given for the duration of insertion-24 hours. 
Please ensure that a green wristband is applied to the woman’s wrist and a green ‘Stop’ card indicating that a bakri balloon is insitu is attached to the woman’s notes.

Removal:  

· The catheter can be kept in for a maximum of 24 hours.  

· Remove the vaginal pack and gently drain about half of the fluid (200-250mls) in the balloon.  30 minutes later empty the balloon, remove catheter gently from the vagina and discard. The woman should only pass normal/heavy lochia from now on. 
· Record your findings, time and date of removal,  and monitor patient for signs of bleeding. 

· Laparotomy plus:

· B-Lynch suture
· Theatre staff to check sutures available and in date
· Proximal vascular control e.g. bilateral uterine artery ligation

· Hysterectomy
· Usually a second consultant would be called in and present at making this decision, but definitive surgery should not be delayed to obtain such a second opinion
· Manage coagulopathy:

· Blood products as per Massive Transfusion Protocol

· If Massive Transfusion Protocol continuing (as judged by senior obstetrician or anaesthetist present), repeat FBC, U&Es, Coag, Fibrinogen, Bone/Ca2+ (pink, purple, yellow, blue blood bottles).  Shock Pack 2 will automatically be issued until the laboratory knows the bleeding is controlled and you inform the lab to stand down  (6 units red cells, 4 FFP, 1 platelets +/- 1 cryoprecipitate)

· Tranexamic acid 1 g IV over 10 mins followed by 1 g IV over 8 hours if not already given
· Aim for haemoglobin > 8 gdl-1, platelets > 75 x 109 l-1, fibrinogen >  2.0 gl-1
· If Massive Transfusion Protocol continuing after Shock Pack 2 (as judged by senior obstetrician or anaesthetist present) then repeat FBC, U&Es, Coag, Fibrinogen, Bone/Ca2+.  Shock Pack 3 will be automatically supplied until the lab know the bleeding is controlled and you inform the lab to stand down (6 units red cells, 2 FFP, 1 platelets and 1 cryoprecipitate).
· Check U&E’s and glucose levels and treat accordingly.
· Organisational issues (to run concurrently with all of above):

· Initiate active warming measures early.  A Bair hugger should be used and a fluid warmer for all fluids.

· Consider using the cell saver.

· Enlist extra help from a second ODP if available.

· In the face of major PPH (greater than 1500 ml) with continued bleeding and activation of the Massive Transfusion Protocol: 

· The Consultant Obstetrician and Consultant Anaesthetist will be alerted as part of the massive transfusion protocol for obstetrics and should attend in person to provide hands-on patient care. 

· Enlist other specialist help:

· Intensive care for post-operative management.

· Vascular surgery for proximal vascular control.

2.3 Potential complications / Risk Management 
In the event of an anticipated case at high risk for obstetric haemorrhage an individual management plan should be made antenatally to ensure appropriate personnel are informed as soon as possible at the outset of the labour. 

In the event of elective surgery for high risk cases, or if possible when taking a woman to theatre for EUA in the event of massive haemorrhage, then the use of cell salvage equipment must be considered. Equipment is located within the main operating theatre department. 

2.4 After care 
Early consideration should be given to transfer of the woman to the intensive care unit in cases of prolonged or massive haemorrhage. 
Other women should be cared for on the labour ward immediately following the postpartum haemorrhage. 

Special attention should be paid to 

· maternal observations – as dictated by her condition. Use early warning scoring system 

· full blood count and clotting – as advised by the haematologist. 

· accurate fluid balance recording to avoid over infusion – a urometer should be in situ for hourly measurements. 

· Attention to record keeping – see checklist for management of postpartum haemorrhage. 
2.5 Homebirth and major PPH
· Community midwives to call for an ambulance and arrange an emergency transfer to the labour ward. Community midwives and paramedics to work together as a team to undertake the following actions.

· Initiate immediate emergency resuscitative management and assess the cause of the bleeding. Consider 4 T’s.

· Immediately repair perineal trauma if this is the cause of the bleeding.

· Administer syntometrine 1 ampule (if not already given) followed by a repeat dose if needed.

· Massage uterus and rub up a contraction (firm circular pressure deep onto fundus, warn woman may be uncomfortable).

· Paramedics/Midwife to site large bore cannula and administer 1 litre Hartmann’s solution fluid replacement quickly (Midwives can supply and administer this for use in maternal resuscitation under NMC midwives exemptions, NMC 2011)

· Consider whether bi-manual compression is required (hand pressing on fundus, other hand internally applying pressure to cervix – may not be tolerated by a fully conscious woman).

· Insert indwelling urinary catheter and do not discard urine to facilitate estimation of urine output..

· Commence observations and document on MEOWS chart (if available).

· Position woman flat and elevate legs if hypotensive.

· Paramedic to administer high flow oxygen with a non-rebreathe mask and administer 1g of tranexamic acid IV.

· Transfer and inform labour ward of events and estimated time of arrival.

· All blood loss should be estimated and swabs and soiled items brought to labour ward to be weighed. Procedures for transferring women to the labour ward should be activated once a 500ml loss is estimated.

· The maternal transfer summary (see maternal transfer by ambulance guideline) should be completed as soon as possible.

· 


	


3.  Patient Information

As soon as the woman has recovered sufficiently she and her partner should be given a full explanation as to what has occurred and the management that was employed to stem the bleeding. 
In addition: 
· Advice regarding breastfeeding and the effects of the haemorrhage. 
· Advice regarding the potential significance of the haemorrhage on future pregnancies and their management. 
· Assistance with baby care will be required until she is able to cope by herself. 
4.  Audit

4.1 Audit Indicators

	Aspect of care 
	% 
	Exceptions 
	Definitions 

	The Consultant Obstetrician should be notified of all women at high risk of severe PPH who are undergoing elective or emergency caesarean section (LSCS). 
	100 % 
	None 
	Documentation in partogram/care pathway 


	The Consultant Anaesthetist should be notified of all women at high risk of severe PPH who are undergoing elective or emergency caesarean section (LSCS).
	100 %
	None
	Documentation in partogram/care pathway 


	Women at high risk of severe PPH should have 2 large bore cannulae inserted prior to LSCS. 
	100 % 
	None 
	Documentation in partogram/care pathway 

	4 units of blood should be cross-matched and available for LSCS unless patient is compatible for electronic issue of blood. 
	100 % 
	None 
	Documentation in partogram/care pathway 

	Active management of the third stage of labour should be performed in all women at risk of major PPH. 
	100 % 
	Maternal informed decision to decline. 
	Documentation in maternity records 

	The Consultant Obstetrician should be informed of all women who have a severe postpartum haemorrhage. 
	100 % 
	None 
	Documentation in maternity records 

	In cases of coagulopathy, i.e. disseminated intravascular coagulation/massive transfusion, advice should be sought from the Consultant Haematologist. 
	100 % 
	None 
	Documentation in maternity records. 

	Individual management plan for women who decline blood products 
	100% 
	None 
	Documentation in maternity records. 

	A Datix form should be completed for all cases of major PPH
	100%
	None
	Documentation in partogram/care pathway 



4.2 Audit design

The audit will be a retrospective review of all health records of women who have had a moderate to severe post partum haemorrhage within the 12 months prior to the audit. 
The audit will be conducted by a member of the midwifery or obstetric teams. 
The audit findings will be presented to the Maternity and Gynaecology Audit Forum. 
The Clinical Lead for Obstetrics is responsible for ensuring any action plans are implemented 
This guideline will be reaudited on an annual basis. 
4.3 User Involvement

5.  Evidence Base

5.1 Sources of information
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Nursing and Midwifery Council (2011) Changes to midwives exemptions. NMC circular London. NMC.
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Massive Obstetric Haemorrhage 
Date and time of delivery: 





Date and time of call:




Call made by:

	Team members present
	Name and Grade
	Time called
	Time arrived

	

	Obstetrician
	
	
	

	
	
	
	

	
	
	
	

	Midwife
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	Anaesthetist
	
	
	

	
	
	
	

	Other
	
	
	

	
	
	
	


	IV Access and Bloods
	Time
	
	Intervention
	Time

	
	
	

	Cannula sited (1st)
	
	
	Placenta delivered & checked
	
	

	Cannula sited (2nd)
	
	
	Catheterised (urometer)
	

	G&S, FBC, U&E, Clotting, Fibrinogen, Bone/Ca
	
	
	Bimanual compression
	

	
	
	
	Oxygen
	

	Haemacue 
	
	
	Perineal repair
	


	Drug 
	Time
	
	Drug
	Time

	
	
	

	IV Hartmann’s 1000ml (1st)
	
	
	IV Hartmann’s 1000ml (2nd)
	

	IM Syntometrine 1ml  (1st)
	
	
	PR Misoprostol 1000mcg
	

	IM Syntometrine 1ml  (2nd)
	
	
	IM Carboprost 250mcg
	

	IV Tranexamic acid 1g
	
	
	IM Carboprost 250mcg
	

	IV Syntocinon 40IU
	
	
	IM Carboprost 250mcg
	

	
	
	
	IM Carboprost 250mcg
	


	Blood Products
	Time
	
	Blood Products
	Time

	
	
	

	RBC (1st unit)
	
	
	FFP (1st)
	

	RBC (2nd unit)
	
	
	FFP (2nd)
	

	RBC (3rd unit)
	
	
	Platelets
	

	RBC (4th unit)
	
	
	Cryoprecipitate 
	


Transfer to theatre:



Total blood loss (weighed/estimated):
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